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HSG9663B

NO. DESCRIPTION NO. | DESCRIPTION NO. DESCRIPTION NO. DESCRIPTION
1 SUCTION FILTER 37 | BHA1112ZOH 74 PG11 WIRE WATERPROOF CONNECTOR 1M SCSREW M4-12
2 SUCTION TUBE 38 | X24-X32 BUSHING, CONNECTING ROD 75 X20 CONNECTING LINE 112 X24-X32 CAP, LEG
3 O-RING 39 | X20 X24 X28 HOUSING, DRIVE 76 X20 RELAY 113 X24-X28 FRAME, STANDMOUNT
4 PRIME TUBE 40 | X24-X32 SLEEVE, CONNECTING ROD 7 SCREW M4x8 114 X24-X32 HOSE
5 X24 FLUID PUMP ASSEMBLY 41 | X20 BUTTON, PLUG 78 X24-32 CAP, MANIFOLD 115 CUP
5-1 X24 FLUID PUMP 42 | SCREW M6X35 79 X24 -X32 O-RING, MANIFOLD 116 SCREW M5X20
5-2 X24 X32 O-RING 43 | BOLT M8X40 80 X24-X32 INSERT, FILTER 117 WRENCH 17/19
5-3 X24 X28 SEAT, CARBIDE 44 | X24 FRONT COVER 81 X24-X32 FILER, FLUID, 60 MESH 118 WRENCH 19/22
5-4 X24 X32 BALL, INLET 45 | X20 LABEL 82 X20 MANIFOLD 119 X20-X32 SCREWDRIVER
5-5 X24 X32 GUIDE, BALL 46 | SCREW M4X12 83 GASKET 120 LUBRICATING OIL
5-6 X24 VALVE, PISTON 47 | X24-X32 INSERT, HANDLE 84 X51L SEAT, VALVE, DRAIN 121 MANUAL
5-7 X24 X32 SEAT, PISTON VALVE 48 | X24-X32 GRIP, HANDLE 85 X51L VALVE, DRAIN 122 HIGH-PRESSURE HOSE 1/4"X15M
5-8 X24 GUIDE, PISTON 49 BA2414Z0H 86 X51L BALL, VALVE, DRAIN 123 SPRAY GUN
5-9 X24 GLAND, FEMALE, PISTON 50 | X24-X32 BEARING, THROAT 87 X51L O-RING, VALVE, DRAIN
5-10 X24 V-PACKING, PISTON 51 | X24 X28 ECCCENTRIC SHAFT 88 X51L STEAM, VALVE, DRAIN
5-11 X24 V-PACKING, LEATHER, PISTON 52 | X24-X32 GEAR, CRANKSHAFT 89 X51L SPRING, VALVE, DRAIN
5-12 X24 GLAND, MALE, PISTON 53 | X24-X32 BEARING, THRUST 90 X51L HANDLE, VALVE, DRAIN
5-13 X24 X32 BALL 54 BA1412Z0OH 91 PIN, DRAIN, VALVE
5-14 X24 PISTON ROD 55 | BA77Z0OH 92 X51L BASE, VALVE
5-15 X24 O-RING-SLEEVE 56 | X24-X32 BEARING, THRUST 93 X51L HANDLE, VALVE, DRAIN
5-16 X24 SLEEVE, CYLINDER 57 | X24-X32 GEAR SHAFT 94 X51L PIN, GROOVED
5-17 X24 O-RING-SLEEVE 58 | X24-X32 GEAR, REDUCER 95 INNER SLEEVE, PRESSURE VALVE
5-18 X24 CYLINDER, PUMP 59 | X24-X32 PIN 96 O-RING
5-19 NIPPLE, 1/4" 60 | X20-201 SUPPORT, MOTOR 97 GASKET
5-20 X24 X28 GLAND, MALE, THROAT 61 | X20 BATTERY 98 ALU GASKET
5-21 X24 X28 V-PACKING, LEATHER, THROAT 62 | X20 MOTOR 99 PLASTIC SPOOL
5-22 X24 X28 V-PACKING, THROAT 63 | X20 SILICONE PAD 100 O-RING
5-23 X20-X28 GLAND, FEMAL, THROAT 64 | NYLON CABLE TIE 101 MICRO SWITCH
5-24 X20-X28 O-RING 65 | C-TYPE SCREW ST4.2x13 102 ROD, PRESSURE VALVE
5-25 X24 X28 NUT, PACKING 66 | X20l FAN, MOTOR 103 SLEEVE
5-26 X24 X28 BUTTON, PLUG 67 | X20 SHIELD, MOTOR 104 THREADED RING
5-27 X24 X28 NUT, JAM, PUMP 68 | SCREW M4X16 105 PLATE, PRESSURE VALVE
32 X24-X32 PIN, STRAIGHT 69 | X20 BRIDGE 106 PRESSURE RING
33 X24-X32 CLIP, CONNECTING ROD 70 | SCREW M5x30 107 SPRING
34 X20-X32 PISTON, CONNECTING ROD 71 | X20 ON/OFF SWITCH 108 RING
35 X24-X32 ROD, CONNECTING 72 | X20 RCD 109 KNOB, PRESSURE VALVE
36 X24-X32 PIN, STRAIGHT 73 | X20 POWER PLUG 110 ADJUSTING THREADED RING
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